FCC ID: 2APUQWM1036P

4. MAXIMUM CONDUCTED OUTPUT POWER

4.1. Limit
Band EUT Type Limit
1W(30dBm)
. (Max. e.i.r.p=125mW at any elevation angle
t A Point
Outdoor Access Poin above 30 degrees as measured from the
U-NII-1 . horizon)
Indoor Access Point 1W(30dBm)
Fixed point-to-point Access Point 1W(30dBm)
Mobile and Portable Client Device 250mW(23.98dBm)
250mW(23.98dBm) or 11dBm+10 log
U-NII-2A All Device B,Which is lesser.
(B 1s 26dB Bandwidth in MHz)
250mW(23.98dBm) or 11dBm+10 log
U-NII-2C All Device B,Which is lesser.
(B is 26dB Bandwidth in MHz)
U-NII-3 All Device 1W(30dBm)
Note:

For the Band U-NII-2A and U-NII-2C,the maximum conducted output power limit
calculate result refer to section 3.5.

4.2. Test Setup

L] L]

3“"".““’.?'."-

e EUT

4.3. Test Procedure

Connect EUT antenna terminal to the OSP-B157WB with RF cable.

Set the EUT transmit continuously with maximum output power.

c. Through the test software in TS 8897 to control a wideband gated RF power meter provided that
the gate parameters are adjusted such that the power is measured only when the EUT is
transmitting at its maximum power control level. Because the measurement is made only during
the ON time of the transmitter, no duty cycle correction factor is required.

d. Repeat above procedures until all modes and channels were measured.

e. Record the results in the test report.

ISE
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4.4. Test Result

Temperature 25.3C Relative Humidity 48% Test Voltage 12 0\1?/(6:0Hz
Conducted Conducted
Frequency | AVG Output | AVG Output Limit Result
BAND Test Mode (l\c/lle) g Powe;p Powerp (dBm)
(dBm) W)
5180 9.000 0.0079 23.98 PASS
IEEE 802.11a 5200 9.147 0.0082 23.98 PASS
5240 9.748 0.0094 23.98 PASS
5180 8.848 0.0077 23.98 PASS
IEE%%%%I In 5500 8.984 0.0079 23.98 PASS
5240 8.658 0.0073 23.98 PASS
5180 8.938 0.0078 23.98 PASS
U-NII-1 IEE{E,I?I%O““ 5200 9.097 0.0081 23.98 PASS
5240 9.551 0.0090 23.98 PASS
IEEE 802.11n 5190 9.024 0.0080 23.98 PASS
HT40 5230 9.631 0.0092 23.98 PASS
IEEE 802.11ac | 5190 8.906 0.0078 23.98 PASS
VHTA40 5230 9.606 0.0091 23.98 PASS
IEEE 802.11ac
VETS0 5210 9.505 0.0089 23.98 PASS
5260 9.157 0.0082 23.98 PASS
IEEE 802.11a 5300 8.616 0.0073 23.98 PASS
5320 9.802 0.0096 23.98 PASS
5260 8.976 0.0079 23.98 PASS
IEE%E}%'I In 5300 8.497 0.0071 23.98 PASS
5320 9.041 0.0080 23.98 PASS
5260 9.142 0.0082 23.98 PASS
U-NII-2A IEE{E,I?I%O““ 5300 7.970 0.0063 23.98 PASS
5320 8.456 0.0070 23.98 PASS
IEEE 802.11n 5270 8.263 0.0067 23.98 PASS
HT40 5310 8.103 0.0065 23.98 PASS
IEEE 802.11ac | 5270 8.809 0.0076 23.98 PASS
VHTA40 5310 8.752 0.0075 23.98 PASS
IEEE 802.11ac
VETS0 5290 8.994 0.0079 23.98 PASS
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Conducted Conducted
Frequency AVG Output AVG Output Limit Result
BAND Test Mode (l\(}IHz) g Powerp Powe:rp (dBm)
(dBm) W)

5500 5302 0.0034 23.98 PASS
IEEE 802.11a | 5580 5.831 0.0038 23.98 PASS
5700 5.681 0.0037 23.98 PASS
5500 5.194 0.0033 23.98 PASS
IEE%?%‘““ 5580 5718 0.0037 23.98 PASS
5700 5.568 0.0036 23.98 PASS
5500 5228 0.0033 23.98 PASS
IEEEI?I%OI lac ™755e0 5.793 0.0038 23.98 PASS
U-NII-2C 5700 5.558 0.0036 23.98 PASS
5510 5.141 0.0033 23.98 PASS
IEE%?%‘““ 5590 5233 0.0033 23.98 PASS
5670 5.795 0.0038 23.98 PASS
| 5510 5.542 0.0036 23.98 PASS
(AN 5590 5772 0.0038 23.98 PASS
5670 6.275 0.0042 23.98 PASS
IEEE 802.11ac | 5530 6319 0.0043 23.98 PASS
VHTS0 5610 6.133 0.0041 23.98 PASS
5745 6.187 0.0042 30.00 PASS
IEEE 802.11a | 5785 6.230 0.0042 30.00 PASS
5825 5.127 0.0033 30.00 PASS
5745 6.122 0.0041 30.00 PASS
IEE%?%‘““ 5785 5213 0.0033 30.00 PASS
5825 4.965 0.0031 30.00 PASS
5745 6.092 0.0041 30.00 PASS
U-NII-3 IEE{EH?I%(} lac ™ 57¢5 5.107 0.0032 30.00 PASS
5825 4.943 0.0031 30.00 PASS
IEEE 802.11n | 5755 5.985 0.0040 30.00 PASS
HT40 5795 5.030 0.0032 30.00 PASS
IEEE 802.11ac | 5755 6.090 0.0041 30.00 PASS
VHT40 5795 5.035 0.0032 30.00 PASS

TEEE 802.11ac
(A 5775 5.904 0.0039 30.00 PASS
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5. PEAK POWER SPECTRAL DENSITY

5.1. Limit
Band EUT Type Limit
Outdoor Access Point 17dBm/MHz
Indoor Access Point 17dBm/MHz
U-NII-1 - ; X .
Fixed point-to-point Access Point 17dBm/MHz
Mobile and Portable Client Device 11dBm/MHz
U-NII-2A All Device 11dBm/MHz
U-NII-2C All Device 11dBm/MHz
U-NII-3 All Device 30dBm/500KHz
5.2. Test Setup
Spectrum Analyzer EUT

5.3. Spectrum Analyzer Setting

Spectrum Parameters Setting

RBW IMHz(For U-NII-1&U-NII-2A&U-NII-2C)
500KHz(For U-NII-3)

VBW 3MHz(For U-NII-1&U-NII-2A&U-NII-2C)
2MHz(For U-NII-3)

Span encompass the entire 26 dB EBW or 99% OBW of the signal

Sweep Time Auto
Number of Sweep Point =2 X SPAN/RBW
Detector RMS(power averaging)
Trace Average =100 traces

5.4. Test Procedure

Connect EUT antenna terminal to the spectrum analyzer with RF cable.

Spectrum analyzer setting parameters in accordance with section 5.3.

Set the EUT transmit continuously with maximum output power.

Allow trace to stabilize, use the marker-to-peak function to set the marker to the average of the

emission.

e. Ifthe duty cycle of test siganl <<98%,the result=max measured value+10 Xlog(1/duty cycle);
If the duty cycle of test siganl =98%,the esult=max measured value.

f. Repeat above procedures until all modes and channels were measured.

g. Record the results in the test report.

fo o
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5.5. Test Result

H Temperature 27°C Relative Humidity ‘ 54% Test Voltage | 120V/60Hz H
. Duty Total Power o
Fre Power Density . Limit
BAND Test Mode (MHz) (dBm/MHz) F(zs;;c))r (d]IS);r/lls\;[tI}; ) (dBm/MHz) Result
5180 -0.97 0.00 -0.97 11.00 PASS
IEEE 802.11a 5200 -0.41 0.00 -0.41 11.00 PASS
5240 -1.12 0.00 -1.12 11.00 PASS
5180 -1.70 0.00 -1.70 11.00 PASS
IEE]IE{,?,(;%)'HH 5200 -1.76 0.00 -1.76 11.00 PASS
5240 -1.47 0.00 -1.47 11.00 PASS
5180 -1.41 0.00 -1.41 11.00 PASS
U-NII-1 IEEE/S%OMC 5200 -1.43 0.00 -1.43 11.00 PASS
5240 -1.42 0.00 -1.42 11.00 PASS
IEEE 802.11n 5190 -4.04 0.16 -3.88 11.00 PASS
HT40 5230 -4.22 0.16 -4.06 11.00 PASS
IEEE 802.11ac 5190 -3.55 0.16 -3.39 11.00 PASS
VHT40 5230 -4.14 0.16 -3.98 11.00 PASS
IEEE 802.11ac
VHTS0 5210 -6.98 0.21 -6.77 11.00 PASS
5260 -0.53 0.00 -0.53 11.00 PASS
IEEE 802.11a 5300 -1.60 0.00 -1.60 11.00 PASS
5320 -2.07 0.00 -2.07 11.00 PASS
5260 -1.53 0.00 -1.53 11.00 PASS
IEEEI,?,%'HH 5300 -1.90 0.00 -1.90 11.00 PASS
5320 -2.32 0.00 -2.32 11.00 PASS
5260 -1.71 0.00 -1.71 11.00 PASS
U-NII-2A IEESI?IOT%'OH"‘C 5300 -1.98 0.00 -1.98 11.00 PASS
5320 -2.21 0.00 -2.21 11.00 PASS
IEEE 802.11n 5270 -4.57 0.16 -4.41 11.00 PASS
HT40 5310 -5.06 0.16 -4.90 11.00 PASS
IEEE 802.11ac 5270 -4.54 0.16 -4.38 11.00 PASS
VHT40 5310 -4.82 0.16 -4.66 11.00 PASS
IEEE 802.11ac
VHTS0 5290 -7.72 0.21 -7.51 11.00 PASS
5500 -4.68 0.00 -4.68 11.00 PASS
IEEE 802.11a 5580 -4.40 0.00 -4.40 11.00 PASS
5700 -4.89 0.00 -4.89 11.00 PASS
5500 -4.83 0.00 -4.83 11.00 PASS
IEE]IE{_?,(;%)'HH 5580 -4.99 0.00 -4.99 11.00 PASS
5700 -5.12 0.00 -5.12 11.00 PASS
5500 -4.82 0.00 -4.82 11.00 PASS
U-NII-2C IEEE 802.11ac
VHT20 5580 -3.36 0.00 -3.36 11.00 PASS
5700 -5.01 0.00 -5.01 11.00 PASS
5510 -8.01 0.16 -7.85 11.00 PASS
IEEE Soe- I 5500 736 0.16 27,20 11.00 PASS
5670 -7.99 0.16 -7.83 11.00 PASS
IEEE 802.11ac 5510 -7.50 0.16 -7.34 11.00 PASS
VHT40 5590 -7.03 0.16 -6.87 11.00 PASS
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5670 7.53 0.16 7.37 11.00 PASS
IEEE 802.11ac | 5530 -10.52 0.21 -10.31 11.00 PASS
VHTS0 5610 -10.24 0.21 -10.03 11.00 PASS
. Duty Total Power .
Fre Power Density . Limit
BAND Test Mode (MHz) | (dBm/500KHz) F(azl(i;c))r (dBlg/eSng(l)tI}éHZ) (dBm/500K Hz) Result
5745 -6.98 0.00 -6.98 30.00 PASS
IEEE 802.11a | 5785 774 0.00 774 30.00 PASS
5825 ~7.84 0.00 -7.84 30.00 PASS
5745 7.52 0.00 7.52 30.00 PASS
IEE%?%'““ 5785 831 0.00 831 30.00 PASS
5825 -8.03 0.00 -8.03 30.00 PASS
5745 -7.03 0.00 -7.03 30.00 PASS
U-NII-3 IEEE,EI%OHB‘C 5785 -7.56 0.00 -7.56 30.00 PASS
5825 ~7.64 0.00 ~7.64 30.00 PASS
IEEE 802.11n | 5755 -11.15 0.16 -10.99 30.00 PASS
HT40 5795 -10.84 0.16 -10.68 30.00 PASS
IEEE 802.11ac | 5755 -10.31 0.16 ~10.15 30.00 PASS
VHTA40 5795 -10.47 0.16 -10.31 30.00 PASS
IEEE 802.11ac
VHTS0 5775 “13.18 0.21 -12.97 30.00 PASS
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6. UNWANTED EMISSIONS AND BAND EDGE

6.1. Limit

The maximum emissions outside of the frequency bands of operation shall be attenuated in

accordance with the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35

GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-5.35

GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the 5.47-5.725

GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band:All emissions shall be limited to a level of
—27 dBm/MHz at 75 MHz or more above or below the band edge increasing linearly to 10
dBm/MHz at 25 MHz above or below the band edge, and from 25 MHz above or below the band
edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above or below the band edge,
and from 5 MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz at

the band edge.

The unwanted emissions which fall in Restricted bands shall not exceed the field strength levels

specified in the following table:

15.209 Radiated emission limits

Frequency (MHz) Field Strength(uV/m) Distance(m)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30

1.705-30 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3
15.205 Restricted frequency band
MHz MHz MHz GHz
0.090-0.110 16.42 -16.423 399.9 - 410 45-515
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546
2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
417725 -4.17775 37.5-38.25 1435 -1626.5 9.0-92
420725 -4.20775 73-74.6 16455 - 1646.5 93-95
6.215-6.218 748 -752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 -121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 1535-162
8.362 - 8.366 156.52475 - 156.52525 2483.5- 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 167.72 -1732 3332 - 3339 31.2-318
12.51975 -12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A
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Note:
1. dBuV/m=20Log(nV/m)
2. Above 1GHz the formula is used to convert the EIRP to field strength
E[dBuV/m] = EIRP[dBm] — 20 log (d[m]) + 104.77,
where E is field strength and d is distance at which the field strength limit is specified in

the applicable requirements.
for example,3m field strength(dBpV/m)=EIRP-20log(3)+104.77=EIRP+95.2

6.2. Test Setup

9kHz~30MHz-

E—

3Ime |
-+ ';l
EUT-and~
Support Svstem+
[ ]
1me TURNTABLE«
i 1.5m(L)*1.0m(W)*0.8m(H)—» | (FIBRE GLASS)~

30~1000MHz=

o ]
vl “ : ANTENNA ELEVATION VARTES FROM 1 TO 4 METERS
A 3m
: s
ETT amd
Support System
L J
TURN TABLE
1 Sm(L)*1 0m({ W0 S8m(Hj—® (FIBRE GLASS)
Above 1GHz
ANTENNA ELEVATION VARTES FROM 1 TO 4 METERS
3 Meters
EUT and
" Support System
E [ 1
E 1.5m(L)* 1, Om(W)* 1. 5m(H)
E TURN TABLE
H (FIBRE GLASS)
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6.3. Spectrum Analyzer Setting

For 9KHz-150KHz

Spectrum Parameters Setting
RBW 300Hz(for Peak&AVG)/CISPR 200Hz(for QP)
VBW 300Hz(for Peak&AVG)/CISPR 200Hz(for QP)
Start frequency 9KHz
Stop frequency 150KHz
Sweep Time Auto
Detector PEAK/QP/AVG
Trace Mode Max Hold
Note : For 9KHz-90KHz&110KHz-150KHz,the detector is average,other frequency is CISPR
QP detector.
For 150KHz-30MHz
Spectrum Parameters Setting
RBW 9KHz
VBW 9KHz
Start frequency 150KHz
Stop frequency 30MHz
Sweep Time Auto
Detector QP
Trace Mode Max Hold

Note : For 150KHz-490KHz,the detector is average,other frequency is CISPR QP detector.

For 30MHz-1GHz

Spectrum Parameters Setting
RBW 120KHz
VBW 300KHz
Start frequency 30MHz
Stop frequency 1GHz
Sweep Time Auto
Detector QP
Trace Mode Max Hold
For Above 1GHz
Spectrum Parameters Setting
RBW IMHz
PEAK Measurement AVG Measurement
Duty cycle=98%,VBW=10Hz
VBW 3IMHz Duty cycle<<98%,VBW=1/T
Video bandwidth mode=RMS
(power averaging)
Start frequency 1GHz
Stop frequency 40GHz
Sweep Time Auto
Detector PEAK
Trace Mode Max Hold

Note : T is the on-time time of the duty cycle,when EUT transmit continuously with maximum

output power,unit is seconds. reference section 2.7 for the on-time time.
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6.4. Test Procedure

a.

°opo

=

EUT was placed on a turn table, which is 0.8 meter high above ground for below 1GHz test, and
which is 1.5 meter high above ground for above 1GHz test.

EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna tower.

Set the EUT transmit continuously with maximum output power.

The turn table can rotate 360 degrees to determine the position of the maximum emission level.
The antenna can be moved up and down between 1 meter and 4 meters to find out the maximum
emission level. Both horizontal and vertical polarization of the antenna are set on test.

Spectrum analyzer setting parameters in accordance with section 6.3.

Repeat above procedures until all channels were measured.

Record the results in the test report.

IEEE 802.11a, IEEE 802.11n HT20, IEEE 802.11n HT40, IEEE 802.11ac VHT20,

IEEE 802.11ac VHT40, IEEE 802.11ac VHTS0 all have been tested.

only worst case 802.11ac VHT20 is recorded.
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6.5. Test Result

EST Tec

Radiated Emissions Below 1GHz

Chilingxiang, Qishantou, Santun,

hnology

Houjie. Dongguan, Guangdong, China
Tel+B6-769-03081688

Fax+86-769-83081878
Data: 3 File: WVEmc-966-2\test data\2021\RF\C\Chang Cheng'TBGRY100071485.EME (8)
SULe\re| {dBu\/m) Date: 2021-11-25
GE.7)
FCC PART 15 B{311)
53.3 o
-fdB
I
40.0 l T
—
26.7 e
W 4 WWW
0 (L S
G3[.’! 100. 200. 300. 400. 500. a00. 700. 200. a00. 1000
Frequency (MHz)
Site no. : 24 966 chamber Data no. : 3
Dis. / Ant. : 3m 47018 Ant. pol. @ VERTICRL
Limit : FCC PART 15 B({3M)
Env. / Ins. : Temp:26.9°C ;Humi:48.5%;Fress:101.50kFa
Engineer : JBR
EUT : onn.l10.1™ Taklet
Power : DC 5V From Rdapter Input AC 120V/&0Hz
/N : TBGRY100071485
Test Mode : TX Mode
INT Cable Emission
Freq Factor Loss Reading Level Limit Margin Remark
{MHz) {dB/m) {dB) {dBuV) {dBuV/m) {dBuV/m) {dB)
1 30.00 18.80 0.1% 3.54 22.53 40.00 17.47 QP
2 32.91 16.35 0.22 5.18 21.7 40.00 18.25 QP
3 47,44 9.87 0.27 10.04 15.98 40.00 20.02 QP
4 B7.2 B.78 0.8% g.10 7.57 40.00 22.43 QP
3 201.8%9 B.68 1.15 &.31 16.14 43.50 27.36 QF
[ 285.11 13.50 1.57 0.3% 15.4¢ 46.00 30.54 QE
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 20dB below the official limit are not reported.
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Chilingxiang. Qishantou, Santun,
] Houjie, Dongguan,. Guangdong, China
EST Technology Tel-+B6-763-83081668
Fax +86-769-830581878

Data: 4 File: "Emc-966-2\test data\2021\RFIC\Chang Cheng\TBGRY100071485.EMG (8)
a0 Level (dBu\/m) Date; 2021-11-25
66.7)

FCC PART| 15 B(3M)
53.3 =

30 100, 200. 300. 400. 500. &00. T00. 200. a00. 1000
Frequency (MHz}
Site no. : 2§ 966 chamber Data no. : 4
Dis. / Ant. : 3m 47018 Ent. pol. : HORIZONTRL
Limic : FCC PART 15 B({3M)
Env. / Ins. : Temp:26.9°C ;Humi:48.5%;Press:101.50kFa
Engineer : JBR
EUT : onn.10.1" Tablet
Power : DC 5V From Rdapter Input AC 120V/60Hz
M/N : TBGRY100071485
Test Mode : TX Mode
LNT Cable Emission
Fredq. Factor Loss Reading Level Limit Margin Remark
{MH=z) {dB/m) {dB) {dBuV) {dBuV/m) {dBuV/m) {dB)
1 89.17 9.26 0.70 2.22 12.18 43.50 31.32 QF
2 148.40 11.84& 0.98 1.42 14.28 43.50 29.24 QF
3 215.15 9.686 1.25 2.B5 23.7& 4g.00 22.24 QF
4 233.70 11.04 1.35 11.84 24.23 4g.00 21.77 QP
3 272.50 13.20 1.51 11.85 26.56 44.00 15,44 QF
g 283.17 13.22 1.57 9.73 24.52 4g6.00 21.48 QF
Remarks: 1. Emission Ievel= Antenna Factor + Cable Loss + Reading.

1
2. Margin= Limit - Emission Lewel.
3. The emission lewels that are 20d4dB below the official limit are not reported.

Note:
1. The amplitude of 9KHz to 30MHz spurious emission that is attenuated by more than 20dB below
the permissible limit has no need to be reported.
2. All channels had been pre-test,only the worst case was reported.
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Radiated Emissions Above 1G

Chilingxiang, Qishantou, Santun,
Haoujie, Dongguan.Guangdong, China

EST Technology Tel +BE-7R9-B3081 868

Fawc+86-769-83081578

ES’

Data: 31 File: W"Emc-966-1itest data'2021'\RFIC\Chang cheng TBGRY100071485.EMG (70)
120|_e1,re| (dBu\im) Date: 2021-11-25
100.0
1
80.0 FCCPART 15E PEAK I
LM 1| N | Y O ) O I [
60.0 , N | FCCPART[15E AVHI
ﬂ_l MWMF&:‘. Wﬁwwhmqﬁ.wnﬁ
L T o
4U'Um=,~'*‘”
20.0
0
1000 4000. 6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {MHz)
Site no. : 14 966 Chamber Data no. : 31
Dis. / Ant. : 3m RNTS120D 1-18& Ant. pol. : VERTICAL
Limit : FCCPRRT 15E FERK NII
Env. / Ins. : Temp:22.6";Humi:51%;Press:101.52kPFa
Engineer : JEBR
EOT : onn.l10.1" Tablet
Power : DC 5V From Rdapter Input AC 120V/&0Hz
M/H : TEBGRY100071485
Test Mode : IEEE 802.1lac VHTZ20 TE S5S180MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Bemark
{MHz) {dB/m) {dB} {dB}) {dBuV) {dBuV/m) {dBuV/m) {dB})
1 5180.00 2.20 3.52 34.63 B6.10 B7.1%9 [ -18.9%9 Beak
2 B650.00 36.90 5.22 34.58 43.12 66 ] .54 Peak
3 10360.00 39.27 5.99 3.3 39.31 50.26 68.2 T7.94 Peak
4 1352%.00 40.2% f.34 34.35 38.41 50.6%9 8.20 17.51 Peak
5 15540.00 40.31 6.46 34.39 35.55 47.93 74 26.07 Beak
[ 17541.00 45.24 T7.94 34.35 33.18 52.01 68.20 16.19 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 204B below the official
limit are not reported.
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Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 32 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-11-25
100.0
1
80.0 FCCPART 15E PEAK NIl
LTI | [ |
60.0 | FCCPART/15E AV i
J-I_I HWF:MWWWEWMM
a1 W
40.0 ot e
W_J
20.0
G1[][]0 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. r 32
Dis. / Ant. : 3m  BENT9120D 1-18G Ent. pol. : HORIZOWTRL
Limit : FCCERRT 15E PERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGERY100071485
Test Mode : IEEE 802.1lac VHIZ20 TX S5180MHz
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5180.00 2.2 3.52 34.63 BZ.T6 B3.85 68.2 -15.85 Peak
2 g276.00 3€.90 5.47 34.7 42,42 50.03 74.00 2 7 Beak
3 10360.00 39.27 g 34.31 38.25 49,20 €8.20 19.00 Peak
4 13444.00 40.15 6.32 34.38 39.08 51.1%9 68.20 T7.01 Peak
5 15540.00 40.31 [ 34.39 36.74 49,12 74.00 24.88 Peak
g 17660.00 4¢&.19 g.02 34.33 32.30 2.18 €8.20 16.02 Beak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official

limit are not reported.
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Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 33 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-11-25
100.0
1
80.0 FCCPART 15E PEAK NIl
LTI . [ |
60.0 ﬁ .| FCCPART[15E AV I
(I .wmu\;LawuJéivﬂvww,hVuwhww*wm*““““*““;wﬁhfﬂﬁﬂﬂ*“*
AM MW
40.0 o fet
eyt
20.0
G1[][]0 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : 33
Dis. / Ant. : 3m  BENT9120D 1-18G Ent. pol. : HORIZOWTRL
Limit : FCCERRT 15E PERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGERY100071485
Test Mode : IEEE 802.1lac VHI20 TX S5200MHz
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5200.00 2.2 3.53 34.862 48 BS5.63 68.2 -17.43 Peak
2 912&.00 T7.14 5.34 34.38 2.32 50.42 74.00 23.58 Beak
3 10400.00 39.31 5.99 34.32 37.39 42.37 €8.2 9.8 Peak
4 13410.00 40.09 6.32 34.38 39.22 51.27 68.2 £.93 Peak
5 15600.00 40.2 £.53 34.38 T7.42 49,83 74.00 24.17 Peak
g 1796€.00 B.63 .22 34.30 29,81 2.38 74.00 1.84 Beak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official

limit are not reported.
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Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 34 File: "\Emc-966-1\test datal2021'\RFIC\Chang cheng\TBGRY100071485.EM6 (70}
120 Level (dBul\/im) Date: 2021-11-25
100.0
1
80.0

FCCPART 15E PEAK NII

LTI (LI Iy O ) B [ I | .

60.0 N FCCPART|15E A3/ I

J-I_I M#WHMMWM““M*' e
L,
40.0 e

ksl
20.0
G1[][]0 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. r 34
Dis. / Ent. : 3m LINT2120D 1-18G Int. pol. @ VERTICAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Power : DC 5V From Rdapter Input AC 120V/&0Hz
M/H : TBGRY100071485
Test Mode : IEEE B02.1lac VHTZ20 TE S5200MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m}) {dB}
1 5200.00 2,24 3.53 34.62 70 BE.BS 68.2 - &5 Peak
2 8344.00 36.90 5.39 34.73 2.8 50.42 74.00 2 B Peak
3 10400.00 39.31 5.99 34.32 3B.8 45.78 68.2 B.42 Beak
4 13274.00 39.8 6.30 34.37 3B.65 50.44 74.00 56 Peak
5 15600.00 40.24 f.53 34.386 37.06 459,47 74.00 24.53 Peak
& 17116.00 41.8 7.54 34.3%9 37.57 2.57 68.2 5.63 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official

limit are not reported.

EST Technology Co., Ltd Report No. ESTE-R2111279 Page 74 of 143

ES’



FCC ID: 2APUQWM1036P

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 35 File: "\Emc-966-1\test datal2021'\RFIC\Chang cheng\TBGRY100071485.EM6 (70}
120 Level (dBul\/im) Date: 2021-11-25
100.0
1
80.0

FCCPART 15E PEAK NII

LTI I I Iy I B [ I | .

60.0 ) FCCPART|15E AV il
| i x*w—mmrf“’JLi***ﬁxhvu¥:f‘”“*w“’““A“hm"”R*““““”””””w
40.0 s
WMJ»I,_JF
20.0
G1UUU 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : 35
Dis. / Ant. : 3m  BENT9120D 1-18G Ent. pol. : VERTICREL
Limit : FCCERRT 15E PERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGERY100071485
Test Mode : IEEE 802.1lac VHI20 TX S5240MHz
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5240.00 2.31 3.55 34.81 16 B7.01 68.2 -18.8 Peak
2 7834.00 3&.87 5.684 34.88 2.24 49,87 €8.2 B.33 Beak
3 10420.00 39.39 €.02 34.35 37.55 432 €8.2 59 Peak
4 2424.00 39.69 6.17 34.63 38.69 49,92 74.00 24.08 Peak
5 5720.00 40.10 .65 34.31 37.86 50.3 74.00 23.70 Peak
g 17643.00 4&.05 .01 34.34 32.17 51.89 €8.2 £.31 Beak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official

limit are not reported.
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Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 36 File: "\Emc-966-1\test datal2021'\RFIC\Chang cheng\TBGRY100071485.EM6 (70}
12[]L:e‘.rel {dBuVim) Date: 2021-11-25
100.0
1
80.0

FCCPART 15E PEAK NII

LTI [ S I ) [ I | .

60.0 FCCPART[15E AVgHII

F|
uﬁwﬂ{L:Luﬂkﬂ*WWﬂpFLﬂwwaM”1¢rmlﬂphhn“hUWM*MWﬁW“Jqv“Jvumm:“JP”nmmmunn
40.0 e
I
20.0
0
1000 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : 36
Dis. / Ent. : 3m  BNT9120D 1-18G Int. pol. : HORIZOWTAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGRY100071485
Test Mode : IEEE B02.1lac VHTZ20 TE S5240MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5240.00 2.31 3.55 34.81 Bd.34 B5.59 [ 2] -17.3%9 Peak
2 B004.00 36.90 5.82 34.5%0 41.48 459,30 ] 18.90 Peak
3 10420.00 39.39 6.02 34.35 8.91 45,97 B B.2 Beak
4 13410.00 40.09 6.32 34.36 39.02 51.07 B.20 17.13 Peak
5 15720.00 40.10 6.65 3.3 T.28 45,72 T4 24.28 Peak
& 17405.00 44.15 7.82 34.38 35.08 2.69 68.20 15.51 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official

limit are not reported.
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Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 37 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-11-25
100.0
1
80.0 FCCPART 15E PEAK NIl
LTI (I A [ |
60.0 n FCCPART|15E AY I
2 T S
ﬂ_| MmMWMﬂWW
. J%WWM
40.0
r'w‘a"w(
20.0
G1UUU 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : 37
Dis. / Ant. : 3m  BENT9120D 1-18G Ent. pol. : HORIZOWTRL
Limit : FCCERRT 15E PERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGERY100071485
Test Mode : IEEE 802.1lac VHI20 TX S5260MHz
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5260.00 2.3%9 3.57 34.59 26 Bl.63 68.2 -13.43 Peak
2 8514.00 3&.90 5.1%9 34,65 2.08 49,50 €8.2 B.7 Beak
3 10520.00 39.43 €.02 34.38 37.62 48.7 €8.2 19.49 Peak
4 12645.00 39.58 6.23 34.54 40.89 52.18 74.00 21.84 Peak
5 15780.00 40.05 .69 34.2 38.55 51.00 74.00 23.00 Peak
g 17150.00 2.12 7.57 34.38 1.27 52.58 €8.2 15.82 Beak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official

limit are not reported.
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Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 38 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-11-25
100.0
1
80.0 FCCPART 15E PEAK NIl
LTI (I A [ |
60.0 ) FCCPART|15E AV HI
LﬂJ 2 Lal 5 irtin o, e T A e
s PR N Pt e e
/J"JMW“‘MLW
40.0 o o
Froun et
20.0
G1[][]0 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : 38
Dis. / Ant. : 3m  BENT9120D 1-18G Ent. pol. : VERTICREL
Limit : FCCERRT 15E PERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGERY100071485
Test Mode : IEEE 802.1lac VHI20 TX S5260MHz
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5260.00 2.3%9 3.57 34.59 B5.2 B T 68.2 - 37 Peak
2 9330.00 T7.58 5.4 34.33 39.60 B.2 74.00 25.74 Beak
3 10520.00 39.43 €.02 34.38 7.52 B.E1 €8.2 59 Peak
4 12560.00 39.62 6.22 34.58 B.90 50.16 74.00 23.84 Peak
5 15780.00 40.05 &. 34.2 7.99 50.44 74.00 23 Peak
g 17575.00 45.51 7.98 34.34 33.27 2.40 €8.2 5.80 Beak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official

limit are not reported.
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FCC ID: 2APUQWM1036P

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 39 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-11-25
100.0
1
80.0 FCCPART 15E PEAK NIl
LTI [ I [ |
60.0 | FCCPARL/15E AVATN
W 2 9 R Y R - P
o Lo paca h polpetio
40.0 bt A eton
WWW
20.0
G1UUU 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : 3%
Dis. / Rnt. : 3m ANTS120D 1-18G Ent. pol. @ HORIZONTARL
Limit : FCCERRT 15E PERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGRY100071485
Test Mode : TEEE 802.1lac VHT20 TX 5300MHz
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5300.00 2.48 3.5% 34.58 BEO.LBT g2.34 68.2 -14.14 Peak
2 g276.00 3€.90 5.47 34.78 40.38 47,97 74.00 26.03 Beak
3 10&00.00 39.51 €.04 34.38 35.47 46,64 €8.2 21.58 Peak
4 13376.00 40.03 f.32 34.38 35.11 51.10 74.00 22.80 Feak
5 15900.00 39.91 f.81 34.24 g.22 50.7 74.00 23.30 Peak
g 17456.00 44.5& 7.87 34.35 34.17 2.2 €8.2 15.85 Beak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official

limit are not reported.
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FCC ID: 2APUQWM1036P

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 40 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-11-25
100.0
1
80.0 FCCPART 15E PEAK NIl
LTI [ I [ |
60.0 P FCCPART/15E AY I
] =
|_ HMM{W‘WWW}MWMM TP,
40.0 — el
P
20.0
G1UUU 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. r 40
Dis. / Rnt. : 3m ANTS120D 1-18G Ent. pol. @ VERTICRL
Limit : FCCERRT 15E PERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGRY100071485
Test Mode : TEEE 802.1lac VHT20 TX 5300MHz
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5300.00 2.48 3.5% 34.58 E4.94 BE.41 68.2 -18.2 Peak
2 7426.00 36.68 5.2 34.84 41.77 B.B4 74.00 25.1%8 Beak
3 10&00.00 39.51 €.04 34.38 36.88 B.05 €8.2 20.15 Peak
4 11506.00 3%9.%0 f.15 34.635 40.08 51.48 74.00 22.52 Feak
5 15900.00 39.91 6.8 34.24 E.46 50.594 74.00 23.08 Peak
g 17269.00 43.07 7.89 34.37 35.60 51.99 €8.2 168.2 Beak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official

limit are not reported.
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FCC ID: 2APUQWM1036P

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 41 File: "\Emc-966-1\test datal2021'\RFIC\Chang cheng\TBGRY100071485.EM6 (70}
Level (dBul\/im) Date: 2021-11-25

120

100.0

80.0

FCCPART 15E PEAK NII

LTI () ) o [ I | .

60.0 FCCPART[15E AV
#U—w4~rﬂRWAMH“JHWMAEVAH“qw”“““

40.0 -
_———

20.0
G1[][]0 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. r 41
Dis. / Ent. : 3m LINT2120D 1-18G Int. pol. @ VERTICAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Power : DC 5V From Rdapter Input AC 120V/&0Hz
M/H : TBGRY100071485
Test Mode : IEEE 802.1lac VHTZ20 TE S5320MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m}) {dB}
1 5320.00 2.50 3.60 34.57 Bd.6R BE.21 68.2 -18.01 Peak
2 B446.00 36.90 5.2 34.68 40.43 7.81 74.00 26.0%9 Peak
3 10640.00 39.54 6.04 34.35 36.67 7.86 74.00 26.14 Beak
4 13597.00 40.41 6.37 34.34 T.82 50.2 68.2 17.94 Peak
5 15960.00 39.8 6.88 34.2 35.93 2.44 74.00 25.56 Peak
& 1743%.00 44.43 7.85 34.38 33.32 51.24 68.2 16.96 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official

limit are not reported.
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FCC ID: 2APUQWM1036P

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 42 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-11-25
100.0
1
80.0 FCCPART 15E PEAK NIl
LTI (N I [ |
60.0 | FCCPART/15E AV IR
] =+ -
LU WWM:WMMMMH
L roret]
40.0 fwﬁ'* A
e
20.0
G1[][][] 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. I
Dis. / Ant. : 3m  BENT9120D 1-18G Ent. pol. : HORIZOWTRL
Limit : FCCERRT 15E PERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGERY100071485
Test Mode : IEEE 802.1lac VHI20 TX S5320MHz
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5320.00 Z2.50 3.60 34.57 79.88 Bl.41 68.2 -13.21 Peak
2 B004.00 3&.90 5.82 34.90 40.98 B.8 €8.2 19.40 Beak
3 10&40.00 39.54 €.04 34.39 36.97 12.1& 74.00 25. 84 Peak
4 13393.00 40.08& 6.32 34.38 B.01 50.03 74.00 23.97 Peak
5 15960.00 39.8 6.88 34.2 36.54 49,05 74.00 24.95 Peak
g 17813.00 47.41 g.12 34.32 30.96& 2.17 74.00 21.8 Beak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official

limit are not reported.
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FCC ID: 2APUQWM1036P

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 43 File: \Emc-966-1itest datal2021\RFIC\Chang cheng TBGRY100071485.EM6 (70}
1opLevel (dBuVim) Date: 2021-11-25
100.0
1
80.0 FCCPART 15E PEAK NIl
T M [ N
60.0 FCCPART 15E AV NI

40.0) e

20.0
G1UUU 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : 43
Dis. / Ent. : 3m LINT2120D 1-18G Int. pol. @ VERTICAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Power : DC 5V From Rdapter Input AC 120V/&0Hz
M/H : TBGRY100071485
Test Mode : IEEE B02.1lac VHTZ20 TE S500MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m}) {dB}
1 5500.00 2.90 3.7 34.50 B5.55 B7.66 68.2 -19.4%8 Peak
2 7834.00 36.87 5.64 34.88 41.30 48.93 68.2 19.27 Peak
3 11000.00 39.%90 6.11 34.50 36.87 48.38 74.00 25.62 Beak
4 13325.00 39.95 6.31 34.37 36.40 48.29 74.00 25.71 Peak
5 16500.00 40.36 7.12 34.30 35.60 48.78 68.2 19.42 Peak
& 1794%.00 B8.49 g.2 34.31 28.8 51.28 74.00 22.72 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: 2APUQWM1036P

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 44 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-11-25
100.0
1
80.0 FCCPART 15E PEAK NIl
LTI LT [ |
60.0 | FCCPART/15E AVl
wﬂH‘WudWMJMWWWWUW
4&Uhﬂﬂwyhf =
20.0
G1UUU 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. )
Dis. / Ant. : 3m  BENT9120D 1-18G Ent. pol. : HORIZOWTRL
Limit : FCCERRT 15E PERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGERY100071485
Test Mode : IEEE 802.1lac VHTI20 TX S5S500MHz
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5500.00 Z2.90 3.71 34.50 gl.le B83.29 68.2 -15.09 Peak
2 g276.00 3€.90 5.47 34.7 41.87 49,48 74.00 24.52 Beak
3 11000.00 39.9%0 6.11 34.50 35.81 47.32 74.00 26.E8 Peak
4 13325.00 39.95 6.3 34.37 B.B8 50.77 74.00 23.2 Peak
5 16500.00 40.36 7.12 34.30 7.39 50.57 68.2 17.63 Peak
g 17949.00 g.49 B.2 34.31 29,60 51.99 74.00 22.01 Beak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official

limit are not reported.
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FCC ID: 2APUQWM1036P

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 45 File: "\Emc-966-1\test datal2021'\RFIC\Chang cheng\TBGRY100071485.EM6 (70}
12[]L:e‘.rel {dBuVim) Date: 2021-11-25
100.0
1
80.0

FCCPART 15E PEAK NII

LTI My Ll [ I | .

60.0 FCCPART, 15E AV NI
U-I-J MJWWWH%W’” bt e Pt g T
40.0 N
W-ﬂw’
20.0
0
1000 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. ]
Dis. / Ent. : 3m  BNT9120D 1-18G Int. pol. @ VERTICAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGRY100071485
Test Mode : IEEE B02.1lac VHTZ20 TE S580MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5580.00 2.89 3.79 34.47 B2.31 B4.52 68.2 -16.32 Peak
2 7834.00 36.87 5.6 34.88 41.66 49,2 68.2 18.91 Peak
3 11160.00 39.%50 6.12 34.55 37.66 43, 74.00 24.87 Beak
4 15926.00 39.88 6.8 34.23 3B.72 51.21 74.00 22.7% Peak
5 16740.00 40.862 7.2 34.35 35.85 49.38 68.2 18.82 Peak
& TBEL.00 T.95 B.16 34.31 29,84 51 74.00 22.38 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: 2APUQWM1036P

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 46 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-11-25
100.0
1
80.0 FCCPART 15E PEAK NIl
CTILLMTL T NN I ) O |
60.0 - FCCPART 156 AV IR
U-I_J -—fM - I P U | T e s T ey
F,A~PUM—A~J”“fhhﬂ
40.0 Y
e e
20.0
G1UUU 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. 1
Dis. / Ant. : 3m  BENT9120D 1-18G Ent. pol. : HORIZOWTRL
Limit : FCCERRT 15E PERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGERY100071485
Test Mode : IEEE 802.1lac VHI20 TX S5S580MHz
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5580.00 2.8 3.79 34.47 BZ2.55 g4.7 68.2 -16.586 Peak
2 g446.00 3€.90 5.28 34,68 42.02 49,50 74.00 24.50 Beak
3 11160.00 39.9%0 €.12 34.55 39.01 50.48 74.00 3.52 Peak
4 15450.00 40.41 6.47 34.42 40.01 2.47 74.00 21.53 Peak
5 16740.00 40.62 7.28 34.35 38.53 2.08 68.2 £.14 Peak
g 1779€.00 47.27 .11 34.32 31.04 2.10 74.00 21.90 Beak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official

limit are not reported.
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FCC ID: 2APUQWM1036P

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 47 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-11-25
100.0
1
80.0 FCCPART 15E PEAK NIl
CTILLMTL T NN I ) O |
60.0 N | FCCPART|15E AV il
L F T ORI T SR N P TR YN PR N L
M*Wﬂiwﬁﬂﬂﬂqka,ﬂunmxnwwa
40.0 o
ﬂ-\,_..-'\f'
20.0
G1UUU 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. r 47
Dis. / Ant. : 3m  BENT9120D 1-18G Ent. pol. : HORIZOWTRL
Limit : FCCERRT 15E PERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGERY100071485
Test Mode : IEEE 802.1lac VHI20 TX S5T700MHz
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5700.00 2.8 3.94 34.42 79.68 B2.086 €8.20 -13.886 Peak
2 B004.00 3&.90 5.82 34.90 42,68 50.50 €8.20 T7.70 Beak
3 11400.00 39.%0 6.14 34.62 39.23 S0.85 74.00 2 Peak
4 13546.00 40.32 .35 34.35 39.00 51.32 68.20 16.88 Peak
5 17100.00 41.71 7.52 34.39 36.46 51.30 €8.20 16.590 Peak
g 17€09.00 45.78 7.99 34.34 2.52 51.395 €8.20 16.25 Beak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official

limit are not reported.
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FCC ID: 2APUQWM1036P

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 48 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
120 Level {dBu\/m) Date: 2021-11-25
100.0
1
80.0 FCCPART 15E PEAK NIl
CTILLMTL T NN I ) O |
60.0 N LFCCPART|15E AV Il
Uy Mfwwumw“wwww
ﬂ et
40.0 me““ e
o]
20.0
G1[][]0 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. r 4B
Dis. / Ant. : 3m  BENT9120D 1-18G Ent. pol. : VERTICREL
Limit : FCCERRT 15E PERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGERY100071485
Test Mode : IEEE 802.1lac VHI20 TX S5T700MHz
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5700.00 2.8 3.94 34.42 B4.20 BE.58 68.2 -18.38 Peak
2 B174.00 3€.90 5.&0 34.82 41.88 49,58 74.00 24.44 Beak
3 11400.00 39.%0 6.14 34.62 39.25 50.87 74.00 23.33 Peak
4 14226.00 41.08& 6.7 34.37 39.02 2.41 68.2 15.79 Peak
5 17100.00 41.71 7.52 34.39 36.43 51.27 68.2 16.93 Peak
g 17€09.00 45.78 7.99 34.34 34.11 53.54 €8.2 14,68 Beak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official

limit are not reported.
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FCC ID: 2APUQWM1036P

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 49 File: "\Emc-966-1\test datal2021'\RFIC\Chang cheng\TBGRY100071485.EM6 (70}
12[]L:e‘.rel {dBuVim) Date: 2021-11-25
100.0
80.0

FCCPART 15E PEAK NII

LTI My Ll [ I | .

60.0 | FCCPART/15E AY NI
UL *waw”mwwwmwm
Pt =1
20.0
G1[][]0 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. 1 48
Dis. / Ant. : 3m  BENT9120D 1-18G Ent. pol. : HORIZOWTRL
Limit : FCCERRT 15E PERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGERY100071485
Test Mode : IEEE 802.1lac VHTI20 TX S5745MHz
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5745.00 2.8 4.00 34. T&.8 79.26 68.2 -11.08& Peak
2 B174.00 3€.90 5.&0 34.82 41.57 49,25 74.00 24.7 Beak
3 11490.00 39.9%0 .15 34.65 37.57 B.97 74.00 25.03 Peak
4 13410.00 40.09 6.32 34.38 38.46 50.51 68.2 T7.69 Peak
5 16436.00 40.28 7.09 34.29 8.05 51.13 68.2 T7.07 Peak
g 17235.00 2.80 7.85 34.38 2 51.99 €8.2 168.2 Beak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official

limit are not reported.
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FCC ID: 2APUQWM1036P

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 50 File: "\Emc-966-1\test datal2021'\RFIC\Chang cheng\TBGRY100071485.EM6 (70}
120 Level (dBul\/im) Date: 2021-11-25
100.0
1
80.0

FCCPART 15E PEAK NII

CTILLMTL T NN I ) O |
60.0 N | FCCPART|/15E AV HIi;
U-I_ - RV S P SR AT
MBMMW
40.0 e
e
20.0
G1[][]0 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : 30
Dis. / Ant. : 3m  BENT9120D 1-18G Ent. pol. : VERTICREL
Limit : FCCERRT 15E PERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGERY100071485
Test Mode : IEEE 802.1lac VHTI20 TX S5745MHz
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5745.00 32.8 4.00 34.40 E4.91 B7.36 68.2 -19.1& Peak
2 9415.00 37.7 5.48 34.32 41.48 50.35 74.00 23.85 Beak
3 11490.00 39.9%0 .15 34.65 B.10 49,50 74.00 24.50 Peak
4 13376.00 03 6.32 34.38 39.03 51.02 74.00 22.98 Peak
5 17235.00 42.8 T.65 34.38 34.69 50.7 68.2 17.44 Peak
g 17966.00 48,63 .22 34.30 29.48 2.01 74.00 21.99 Beak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official

limit are not reported.
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FCC ID: 2APUQWM1036P

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 51 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
120 Level {dBu\/m) Date: 2021-11-25
100.0
1
80.0 FCCPART 15E PEAK NIl
CTILLMTL T NN I ) O |
60.0 FCCPART 15E AV NI
u-l_ Wwfw_ﬁwwmwdmmw WWUM‘
40.0 et P
ey
20.0
G1[][][] 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : 51
Dis. / Rnt. : 3m ANTS120D 1-18G Ent. pol. @ HORIZONTARL
Limit : FCCERRT 15E PERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGRY100071485
Test Mode : TEEE 802.1lac VHT20 TXE 5785MHz
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5785.00 2.8 4.05 34.39 70 g4.2 68.2 -1&.00 Peak
2 £344.00 3€.90 5.39 34.7 2 49,59 74.00 24.41 Beak
3 11570.00 39.%0 €.12 34.67 37.32 12.87 74.00 25.33 Peak
4 140%0.00 41.08 f.5% 34.33 37.2 50.54 BB.2 17.66 Feak
5 17355.00 43.75 7.77 34.38 32.30 49,448 68.2 18.74 Peak
g 17932.00 B.38 2.20 34.31 29.29 51.54 74.00 22.48 Beak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official

limit are not reported.
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FCC ID: 2APUQWM1036P

EST Technology

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855
Faw:+86-709-83087878

ES’

Data: 52 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-11-25
100.0
1
80.0 FCCPART 15E PEAK NIl
CTILLMTL T NN I ) O |
60.0 1 | FCCPART/15E AT
Uy WWW*'WWWWMW
[y e
20.0
G1[][]0 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. -
Dis. / Ent. 3m  BNT9120D 1-18G Int. pol. @ VERTICAL
Limit FCCEART 15E FERK NII
Env. / Ins. Temp:22.6" ;Humi:51%;FPress:101.52kPa
Engineer JBR
EUT onn.10.1" Tablet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N TBGRY100071485
Test Mode IEEE 802.1lac VHTZ20 TE S5785MH=z
Ent Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5T785.00 2.8 4.05 34.39 B5.47 B7.97 68.20 -19.77 Peak
2 8514.00 36&.90 5.1%9 34.65 42.52 459,94 68.20 18.24 Peak
3 11570.00 39.%0 6.12 34.67 B.72 0.a7 74.00 23.93 Beak
4 13410.00 40.09 6.32 34.36 40.92 2.97 68.20 5.23 Peak
5 17350.00 43.75 7.77 34.386 33.72 50.88 68.20 T7.32 Peak
& 17983.00 48.7 B.23 34.30 2%9.60 52.2% 74.00 21.71 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: 2APUQWM1036P

EST Technology

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855
Faw:+86-709-83087878

Data: 53 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
120 Level {dBu\/m) Date: 2021-11-25
100.0
1
80.0 FCCPART 15E PEAK NIl
CTILLMTL T NN I ) O |
60.0 . . FCCPART 15E-AV Il
LIL- ijhvr&—w»f"““*’”‘J\ [ S PP R S
H»JuhuLNWkﬁvrlﬂdw
40.0 oy
SRy
20.0
G1UUU 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no.
Dis. / Ent. 3m  BNT9120D 1-18G Int. pol. @ VERTICAL
Limit FCCEART 15E FERK NII
Env. / Ins. Temp:22.6" ;Humi:51%;FPress:101.52kPa
Engineer JBR
EUT onn.10.1" Tablet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/H TBGRY100071485
Test Mode IEEE 802.1lac VHTZ20 TE S825MH=z
Ent Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV) {dBuV/m) {dBuV/m) {dB}
1 B825.00 2.8 4.11 34.37 B4.97 B7.54 68.2 -19.34 Peak
2 8344.00 36.90 5.39 34.7 43.16 50.72 74.00 23.28 Peak
3 11650.00 39.%90 6.08 34.659 38.31 45,60 74.00 24.40 Beak
4 12764.00 39.52 .24 34.4% 77 51.04 68.2 T.16 Peak
5 16810.00 40.69 7.31 34.386 B.52 2.16 68.2 16.04 Peak
& 17475.00 44.7 7.8 34.35 2.37 S0.61 68.2 7.59 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.

. Margin= Limit - Emiszsion Lewvel.

The emission lewels that are 20d4B below the official

limit are not reported.
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FCC ID: 2APUQWM1036P

Note:

1.

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan, Guangdong, China,

EST Technology Tel-+B6-763-03081686
Fax +86-7/69-83081878
Data: 54 File: WVEmc-966-1\test data\2021\RF\C'Chang cheng TBGRY100071485.EMG (70)
unLeveI (dBu\Wim) Date; 2021-11-25
100.0
80.0 1
' FCCPART 13E PEAK NIl
LTILLMULL [ 8 N O ] O [
60.0 FCCRART[15E AV I
40.0 et o
et
20.0
G1UUU 4000, G000, 8000, 10000. 12000, 14000. 16000, 18000
Frequency (MHz)
Site no. : 14 966 Chamber Data no. : 54
Dis. / Amt. : 3m  ANT9120D 1-18& Ant. pol. : HORIZONTAL
Limit : FCCEART 15E PERK NIT
Env. / Ins. : Temp:22.6" rHumisS51%:Press:101.52kPa
Engineer : JBR
EOT : onn.10.1" Tabklet
Power : DC 5V From Rdapter Input AC 120V/&0Hz
M/H : TEGRY100071485
Test Mode : IEEE B02.llac WHI20 TX 5S825MH=z
Int Cable Lmop Emission
Freq. Factor Loss Factor Beading Lewvel Limits Margin Bemark
{MH=z) {dB/m) (dBE}) {dB) {dBuWV) {dBuV/m) {dBuV/m) {dB)
1 5825.00 32.83 4.11 34.37 78.11 BO.&8 88.20 -12.48 Eeak
2 9024.00 36.93 5.30 34.40 41.50 49.33 T4.00 24,67 Beak
3 11650.00 3%.30 6.08 34.69 T7.91 49.20 T74.00 24.80 Beak
4 14056.00 41.09 &.57 34.32 38.38 51.72 88.20 16.48 Peak
5 15195.00 40.89 &.87 34.52 38.79 51.63 88.20 16.57 Peak
& 17475.00 44.70 7.89 34.35 31.92 50.16 68.20 18.04 Beak

Remarks: 1
2. Margin= Limit - Emission Lewel.
3

. Emission Level= Entenna Factor + Cable Loss - Bmp Factor + Reading.

. The emission lewels that are 20d4B below the official

limit are not reported.

The amplitude of 18GHz to 25GHz spurious emission that is attenuated by more than 20dB

below the permissible limit has no need to be reported.
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FCC ID: 2APUQWM1036P

Radiated Band Edge

Chilingxiang, Qishantou, Santun,
Haoujie, Dongguan.Guangdong, China

EST Technology Tel +BE-7R9-B3081 868

Fawc+86-769-83081578

Data: 55 File: W"Emc-966-1itest data'2021'\RFIC\Chang cheng TBGRY100071485.EMG (70)
120|_e1,re| (dBu\im) Date: 2021-11-25
100.0
z
820.0 T
FCCPART 15E PEA%I%I‘
60.0
FCCPA T15E|Abrlh
" . Cp Attt fee, JLwMMnAﬁ%HUN*ﬁMJ¢ﬁ¢4ﬂ%mﬂ$ﬁ
A Dt it e 1
20.0
GdSﬂU 4600, 4700. 4800, 4900. 5000. 5100. 5200
Frequency {MHz)
Site no. : 14 966 Chamber Data no. : 55
Dis. / Ant. : 3m RNTS120D 1-18& Ant. pol. : HORIZONWTAL
Limit : FCCPRRT 15E FERK NII
Env. / Ins. : Temp:22.6";Humi:51%;Press:101.52kPFa
Engineer : JEBR
EOT : onn.l10.1" Tablet
Power : DC 5V From Rdapter Input AC 120V/&0Hz
M/H : TEBGRY100071485
Test Mode : IEEE 802.1lac VHTZ20 TE S5S180MH=z
Ent. Cable Emp Emission
Freq Factor Loss Factor Reading Level Limits Margin Bemark
{MHz) {dB/m) {dB} {dB}) {dBuV) {dBuV/m) {dBuV/m) {dB})
1 5150 32.13 3.50 34.64 40.72 41.71 68.20 26.45 Beak
2 5182 32.20 3.52 34.63 B2.40 B3.49 68.20 -15.29 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.

1
2. Margin= Limit - Emission Lewvel.
3

. The emission lewels that are 204dB below the ocfficial

limit are not reported.
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FCC ID: 2APUQWM1036P

EST Technology

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855
Faw:+86-709-83087878

Data: 56 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
12ULE‘JEI (dBuV/m) Date: 2021-11-25
100.0
2
80.0 ir(
FCCPART 15E PEAK JII
60.0 ll
FCCPART T5E] A) ﬂ‘
40.0 WY lw — S La - v TSI P W, LN L,
20.0
04500 4600. 4700. 4800. 43800, 5000. 5100. 5200
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : D6
Dis. / Ent. : 3m LINT2120D 1-18G Int. pol. @ VERTICAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGRY100071485
Test Mode : IEEE B02.1lac VHTZ20 TE S180MH=z
Ent Cable Emp Emission
Freq Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV) {dBuV/m) {dBuV/m) {dB}
5150.00 32.13 3.50 34.64 40.17 41.1% 68.20 27.04 Peak
2 517%.00 32.20 3.52 34.63 B6.31 B87.40 68.20 -19.20 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: 2APUQWM1036P

EST Technology

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855
Faw:+86-709-83087878

Data: 57 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-11-25
100.0
1
80.0 r';
‘ \ FCCPART 15E PEAK NIl
60.0 ll
L FCCPART 15E AW NI
40.0\_.%“,“_{\‘] MWWWWWW
20.0
U'5-15[3 5300. 5400. 5500. 5600, 5700. 5800
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : 37
Dis. / Ent. : 3m LINT2120D 1-18G Int. pol. @ VERTICAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGRY100071485
Test Mode : IEEE B02.1lac VHTZ20 TE S5240MH=z
Ent Cable Emp Emission
Freq Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV) {dBuV/m) {dBuV/m) {dB}
1 5239.70 32.31 3.55 34.81 B&.58 B7.83 68.20 -19.63 Peak
2 5350.00 32.57 3.62 34.56 40.55 42.18 68.20 26.02 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: 2APUQWM1036P

EST Technology

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855
Faw:+86-709-83087878

Data: 58 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-11-25
100.0
1
80.0 a
{ \ FCCPART 15E PEAK NIl
60.0 Il
h FCCPART 15E AW NI
Z
20.0
U'5-15[3 5300. 5400. 5500. 5600, 5700. 5800
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : DB
Dis. / Ant. : 3m LINT2120D 1-18G Int. pol. : HORIZOWTAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGRY100071485
Test Mode : IEEE B02.1lac VHTZ20 TE S5240MH=z
Ent Cable Emp Emission
Freq Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV) {dBuV/m) {dBuV/m) {dB}
1 5241.00 32.31 3.55 34.81 B3.78 B5.03 68.20 -16.83 Peak
2 5350.00 32.57 3.62 34.56 40.69 42,32 68.20 25.88 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: 2APUQWM1036P

EST Technology

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855
Faw:+86-709-83087878

Data: 59 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-11-25
100.0
1
80.0 i
FQCPART 15E PHAK NI
60.0
[FCCPART 15E) &\ NII
A0, 0 b et P R, Y r AWWWM—J ‘Ll/“'“
20.0
04500 4700. 4800. 4900, 5000. 5100. 5200. 5300
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : 5%
Dis. / Ent. : 3m LINT2120D 1-18G Int. pol. : HORIZOWTAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGRY100071485
Test Mode : IEEE B02.1lac VHTZ20 TE S5260MH=z
Ent Cable Emp Emission
Freq Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5258.00 32.35 3.56 34.60 BO.04 B81.35 68.20 -13.15 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 204B below the official
limit are not reported.
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FCC ID: 2APUQWM1036P

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology

Tel+86-769-03081853
Faec+B6-709-83081578

Data: 60 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-11-25
100.0
1
80.0
FQCPART 15E PHAHK NII
60.0
FCCPA?T15Q#¢WH
Ty T— _— — - . MWW@MMWNV‘/ Il“k"'
20.0
04500 4700. 4800. 4900, 5000. 5100. 5200. 5300
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : B0
Dis. / Ent. : 3m LINT2120D 1-18G Int. pol. @ VERTICAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGRY100071485
Test Mode : IEEE B02.1lac VHTZ20 TE S5260MH=z
Ent. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz) {dB/m) ({dB} {dBuV) {dBuV/m) {dBuV/m) {dB}
1 5261.50 32.3%9 3.57 BE.BD 68.20 -18.69 Peak

1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3

Remarks:

. The emission lewels that are 204BR below the ocfficial

limit are not reported.

EST Technology Co.,Ltd
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FCC ID: 2APUQWM1036P

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855
Faw:+86-709-83087878

Data: 61 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
12ULE‘JEI (dBuV/m) Date: 2021-11-25
100.0
1
80.0 [
' FCCPART 15E PEAK NIl
60.0 \ FCCPART 15E AV I
- [ 1 r
2
PRI T ST PR P T TR e | VY YRR ETUN PO
20.0
EJ'5-25[3 5400, 5500. 5600. 5700. 5800. 5900
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : Bl
Dis. / Ent. : 3m  BNT9120D 1-18G Int. pol. @ VERTICAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGRY100071485
Test Mode : IEEE 802.1lac VHTZ20 TE S5320MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5320.20 32.50 3.60 34.57 Bd.63 BE.16 68.20 -17.96 Peak
2 5350.10 32.57 3.62 34.56 39.97 41. 60 74.00 32.40 Peak
Remarks: Emission Lewvel= BEntenna Factor + Cable Loss - RBmp Factor + Reading.

. Margin= Limit - Emission Lewvel.

The emission lewels that are 20d4B below the official
limit are not reported.
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FCC ID: 2APUQWM1036P

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855
Faw:+86-709-83087878

Data: 62 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
120 Level {dBu\/m) Date: 2021-11-25
100.0
1
80.0
r FCCPART 15E PEAK NIl
60.0 ; l FCCPART 15E AV I
I I
40,00 M'.LI LEWWWWWWWM
20.0
G5250 5400, 5500. 5600. 5700. 5800. 5900
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. T B2
Dis. / Ent. : 3m  BNT9120D 1-18G Int. pol. : HORIZOWTAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT onn.10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGRY100071485
Test Mode : IEEE 802.1lac VHTZ20 TE S5320MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5321.50 32.50 3.60 34.57 78.95 BO.48 68.20 2.28 Peak
2 5350.00 32.57 3.62 34.56 40.64 42.27 68.20 5.83 Peak
Remarks: Emission Lewvel= BEntenna Factor + Cable Loss - RBmp Factor + Reading.

. Margin= Limit - Emission Lewvel.

The emission lewels that are 20d4B below the official
limit are not reported.
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FCC ID: 2APUQWM1036P

EST Technology

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855
Faw:+86-709-83087878

Data: 63 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-11-25
100.0
2
80.0 i
| FCCPART T5E REAK I
60.0
| [ FCCHART T5E |AY HI
A0 oo e ISP WWWWJW 4
20.0
04800 4900. 5000. 5100. 5200. 5300. 5400. 5520
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : B3
Dis. / Ent. : 3m LINT2120D 1-18G Int. pol. : HORIZOWTAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGRY100071485
Test Mode : IEEE B02.1lac VHTZ20 TE S500MH=z
Ent Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5470.00 32.83 3.69 34.51 40.66 42 .67 68.20 25.53 Peak
2 S4%98.40 32.90 3.71 34.50 Bl.g2 B3.73 68.20 -15.53 Peak

Remarks:

The emission lewels that are 20d4B below the official
limit are not reported.

. Emission Lewvel= Antenna Factor + Cable Loss - BEmp Factor + Reading.
. Margin= Limit - Emission Lewvel.
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FCC ID: 2APUQWM1036P

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855
Faw:+86-709-83087878

Data: 64 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
12ULE‘JEI (dBuV/m) Date: 2021-11-25
100.0
80.0
| [me#‘l‘ly
60.0
| I_meﬂﬂﬁ L
iR T e — NP LIS At An N e e e NMWM
20.0
04800 4900. 5000. 5100. 5200. 5300. 5400. 5520
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. T
Dis. / Ent. : 3m  BNT9120D 1-18G Int. pol. @ VERTICAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGRY100071485
Test Mode : IEEE B02.1lac VHTZ20 TE S500MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5470.00 32.83 3.69 34.51 39.58 41.5%9 [ 2] 26.61 Peak
2 5502.00 32 3.71 34.50 Ed.43 B6.54 [ 3] -18.34 Peak

Remarks:

. The emission lewels that are 20d4B below the official
limit are not reported.

1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3
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FCC ID: 2APUQWM1036P

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan.Guangdong, China

Tel+36-769-03

0313853

Faec+B6-709-83081578

ES’

Data: 65 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
12ULE“JE| (dBuV/m) Date: 2021-11-25
100.0
80.0 i
‘ FCCPART[15E PEAK NIl
60.0 .J \ FCCPART 15E AV I
I
.r'{ *® TR T R B PO T B Y e B
40.0
20.0
GSE?’U 5800. 5900. G6000. 6100. 6200. 6300. 6400
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : B85
Dis. / Ent. : 3m LINT2120D 1-18G Int. pol. @ VERTICAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGRY100071485
Test Mode : IEEE B02.1lac VHTZ20 TE S700MH=z
Ent Cable Emp Emission
Freq Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
5700.66 32.86 3.96 34.42 B3.35 B5.75 68.20 =17 Peak
2 5725.00 32.86 3.98 34.41 40.15 42,58 68.20 25.82 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official
limit are not reported.
EST Technology Co., Ltd Report No. ESTE-R2111279 Page 105 of 143



FCC ID: 2APUQWM1036P

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongg
Tel+86-769-83

uan,Guangdong, China
051855

Faec+B6-709-83081578

Data: 66 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-11-25
100.0
1
80.0
\ FCCPART[15E PEAK NIl
60.0 \ FCCPART 15E AV I
I
2~vh~wM*wvamwwwk¢mwnww_wndu,nrﬂmﬂﬂ»umkrvuﬂﬂwﬂwwMwwvmmﬁJ-vvJvﬁwhuwdvﬂwﬂhu¢#uuu~mnmﬁh
r-‘l[].[]"”fJ k“
20.0
GSE?U 5800. 5900. G6000. 6100. 6200. 6300. 6400
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : b6
Dis. / Ant. : 3m  BENT9120D 1-18G Ent. pol. : HORIZOWTRL
Limit : FCCERRT 15E PERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGERY100071485
Test Mode : IEEE 802.1lac VHI20 TX S5T700MHz
Ent Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
5697.7 32.86 3.94 34.42 T8.87 81.25 €8.20 -13.05 Peak
2 5725.00 32.8 3.98 34.41 39.42 BS g.20 26.35 Beak

Remarks:

. The emission lewels that are 20d4B below the official

1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3

limit are not reported.
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FCC ID: 2APUQWM1036P

EST Technology

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855
Faw:+86-709-83087878

Data: 67 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-11-25
100.0
80.0 £
| FCCPART 15E E}HPN
60.0 l
| FCCPART 15k AUNH
T
A [ttt o At bt i iy o Fobin IS L o e m Mo A e S bk bl o A2 I"""*“""
20.0
GSUUU 5100. 5200. 5300. 5400, 5500. 5600. 5700. 5800
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : 87
Dis. / Ent. : 3m  BNT9120D 1-18G Int. pol. : HORIZOWTAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : TBGRY100071485
Test Mode : IEEE B02.1lac VHTZ20 TE S5745MH=z
Ent Cable Emp Emission
Freq Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5725.00 32.86 3.98 34.41 40.77 43.20 68.20 25.00 Peak
2 5744.00 32.85 4.00 34.40 77.11 T9.56 68.20 -11.36& Peak

Remarks: . Emission Lewel= Antenna Factor

1
2. Margin= Limit - Emission Lewvel.
3

+ Cable Loss - BEmp Factor + Reading.

. The emission lewels that are 20d4B below the official

limit are not reported.

EST Technology Co.,Ltd

ES’
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FCC ID: 2APUQWM1036P

EST Technology

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855
Faw:+86-709-83087878

Data: 68 File: W"Emc-966-1test data'2021'RFIC\Chang cheng TBGRY100071485.EMG (70)
12ULE‘JEI (dBuV/m) Date: 2021-11-25
100.0
2
80.0 W
| FCCPART15E4EJHNH
60.0 j
| FCCPART 15# .ﬁh.( NIl
20.0
GSUUU 5100. 5200. 5300. 5400, 5500. 5600. 5700. 5800
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : BE
Dis. / Ent. : 3m LINT2120D 1-18G Int. pol. @ VERTICAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:22.6" ;Humi:51%;Press:101.52kFa
Engineer : JBR
EUT : onn.l10.1" Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/H : TBGRY100071485
Test Mode : IEEE B02.1lac VHTZ20 TE S5745MH=z
Ent Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV) {dBuV/m) {dBuV/m) {dB}
1 5725.00 32.86 3.98 34.41 41.1 43.61 68.20 24,559 Peak
2 5744.00 32.85 4.00 34.40 B5.21 B7.66 68.20 -159.48 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official

limit are not reported.

EST Technology Co.,Ltd
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FCC ID: 2APUQWM1036P

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855
Faw:+86-709-83087878

Data: 69

120

Level {dBu\/m)

File: "\Emc-966-1\test datal2021'\RFIC\Chang cheng\TBGRY100071485.EM6 (70}
Date: 2021-11-25

100.0

80.0 d

FCCPART 15E PEAK NII

60.0

FCCPART 15E AV NI

?w . ey oeh o mﬁm,ﬂ.,-aqﬁMwameW

40.0

20.0

5800

Site no.
Dis. / Rnt.
Limit
Env.
Engineer
EUT

/ Ins.

Power
M/H
Test Mode

Freq.
{MHz)

6500

5900. G000, G6100. 6200. 6300, 6400.
Frequency {(MHz)

: 1% 966 Chamber Data no. : B9

: 3m LINT2120D 1-18G Int. pol. @ VERTICAL

: FCCPART 15E FERK NII

: Temp:22.6" ;Humi:51%;Press:101.52kFa

: JBR

: onn.l10.1" Tablet

: DC 5V From Rdapter Input AC 120V/&0Hz

: TBGRY100071485

: IEEE B02.1lac VHTZ20 TE S825MH=z
Ent. Cable Emp Emission
Factor Loss Factor Reading Level Limits Margin
{dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m}) {dB}
32.83 4.11 34.37 B4 B7.41 68.20 -19.21
32.83 4.13 34.38 43.28 45.86 68.20 22.34

Remarks:

1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3

. The emission lewels that are 20d4B below the official
limit are not reported.
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FCC ID: 2APUQWM1036P

Chilingxiang, Qishantou, Santun,
Houjie. Dongguan. Guangdong,China
Tel:+BE-769-83081888
Fex+86-769-83081878

EST Technology

File: WEmc-966-1\test datal2021\RF\C\Chang cheng!TBGRY100071485.EM6 (70)
Date: 2021-11-25

Data: 70

120 Level (dBu\im)

100.0

80.0[
[\ FCCPART 15E PEAK NIl
60.0 FCCPART 15E AV HII
z nMﬂWm~AMdNfhhﬁhﬂJdfwdeﬂUNmAthMkﬁxﬁmmxmw
40.0
20.0
0
5800 5900, 6000. 6100, 6200. 6300, 6400, 6500
Frequency (MHz)
Site no. : 14 966 Chamber Data no. : 70
Dis. / Ant. : 3m  RNTS9120D 1-18G Ent. pol. : HORIZONWTAL
Limit : FCCPART 15E PERK NII
Env. / Ins. : Temp:22.6";Humi:51%;Pres=3:101.52kPa
Engineer : JER
EUT : onn.10.1" Taklet
Power : DC 5V From Adapter Input AC 120V/E0Hz
M/ : TBERY100071485
Test Mode : IEEE 202.1lac VHT20 T¥ S5S825MHz
Ant. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Mergin Remark
{MHz) {dB/m) (dB) {dB}) {dBuV) {dBuV/m) {dBuWV,/m) {dB)
1 5826.60 32.83 4.11 34.37 76.71 7%.28 £8.20 =-11.08 Peak
2 5850.00 32.83 4.13 34.36 3%9.60 42.20 £8.20 26.00 Peak

1. Emission Lewvel= Entenna Factor + Cabkle Loss - Imp Factor + Reading.
2. Margin= Limit - Emission Level.
3. The emission levels that are 20dB below the official

limit are not reported.

Remarks:

Note:
1. The amplitude of 18 GHz to 40GHz spurious emission that is attenuated by more than 20dB
below the permissible limit has no need to be reported.
2. All test mode had been pre-test, only Low/Middle/High Channel of the worst case
modulation mode was reported
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FCCID: 2APUQWM1036P

Band Edge
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Spectrum I TI
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FCCID: 2APUQWM1036P

IEEE 802.11a 5825 MHz
Spectrum I @

Ref Level 30.00 dBm Offset 11.00 dB & RBW 1 MHz
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FCCID: 2APUQWM1036P

IEEE 802.11n HT20 5745 MHz

Spectrum I TI

Ref Level 30.00 dBm Offset 11.00 dB & RBW 1 MHz
Att 35d8  SWT 1ms & VBW 3 MHz
@® 1Pk Max

Limit ¢theck PARS
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IEEE 802.11n HT20 5785 MHz
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FCCID: 2APUQWM1036P

IEEE 802.11n HT20 5825 MHz

Spectrum I TI

Ref Level 30.00 dBm Offset 11.00 dB & RBW 1 MHz
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FCCID: 2APUQWM1036P

IEEE 802.11ac VHT20 5745 MHz
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(=

Ref Level 30.00 dBm

Att 35dB  SWT

Offset 11.00 dB & RBW 1 MHz
1ms & VYBW 3 MHz

Mode Auto Sweep

@® 1Pk Max

Limit ¢theck PARS

M1i[1]

Line BAND 4 EMISSION {
20 dBm !

PAB

3.17 dBm
'|I 5.745710 GHz

10 dem -

\

\

0 dBm

-10 dBm

/
¥
E
-20 dBém F

s
BAND 4 EMISSION l

Bl e e it

&

it o, cdiad adips e i s

-40 dBm

PRSP T R TIoN 1 DN 3

[ YPRr

=50 dBm

-60 dBm

Start 5.6 GHz

691 pts

4

Stop 5.975 GHz
Measuring... -I.I.“. & /;/f

IEEE 802.11ac VHT20 5785 MHz
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IEEE 802.11ac VHT20 5825 MHz

Spectrum I TI

Ref Level 30.00 dBm Offset 11.00 dB & RBW 1 MHz
Att 35d8  SWT 1ms & VBW 3 MHz Mode Auto Sweep
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IEEE 802.11n HT40 5755 MHz

Spectrum I TI

Ref Level 30.00 dBm Offset 11.00 dB & RBW 1 MHz
Att 35d8  SWT 1ms & VBW 3 MHz Mode Auto Sweep
@® 1Pk Max
Limit ¢heck PASS mMi[1] -0.27 dBm
Line BAND 4 EMISSION |'I PABS _\ 5.748430 GHz
20 dém - .

7 \

\

10 d&m L

0 dBm \\
F N
; K,T\\ ]
-10 dBm

;f ‘ \‘
-20 dém ,'/ A\
/ I \ &
BAND 4 EMISSION

B o YT e e e e S S ) 5 4

-40 dBm

=50 dBm

-60 dBm

Start 5.6 GHz 691 pts

Stop 5.975 GHz
ﬂi Measuring... '“.lliﬁ & y

IEEE 802.11n HT40 5795 MHz

Spectrum I TI

Ref Level 30.00 dBm Offset 11.00 dB & RBW 1 MHz
Att 35d8  SWT 1ms & VYBW 3 MHz
@ 1Pk Max
Limit ¢heck PASS mMi[1] -0.31 dBm
Line BAND 4 EMISSION I|" PAES _\ 5.799980 GHz
=1 i 1
20 dém j \

10 d&m L

Mode Auto Sweep

0 dem ¥ \

= N
/ AN
,» T \
-10 dBm

7 I \ N
-20 dem / \

7 } I %
BAND 4 EMISSION

mmrww - - Al N Y PR PRI | Pt " 4

-40 dBm

=50 dBm

-60 dBm

Start 5.6 GHz 691 pts

Stop 5.975 GHz
| Measuring... ==.llm & y
b =
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IEEE 802.11ac VHT40 5755 MHz

Spectrum I TI

Ref Level 30.00 dBm Offset 11.00 dB & RBW 1 MHz
Att 35d8  SWT 1ms & VBW 3 MHz
@® 1Pk Max
Limit ¢heck PASS mMi[1] -0.19 dBm
Line BAND 4 EMISSION [ PAES _\ 5.757110 GHz
=1 i 1
20 dém j \

10 d&m L

Mode Auto Sweep

™

0 dem ¥ \ :
F N
J K‘u\] ¢
-10 dBm

/ X
Vi \
A
-20 dém - A\
/ \ &
BAND 4 EMISSION

PR e P oY T DS ey e e e L

L s i s

-40 dBm

=50 dBm

-60 dBm

Start 5.6 GHz 691 pts

Stop 5.975 GHz
ﬂi Measuring... '“.lliﬁ & y

IEEE 802.11ac VHT40 5795 MHz

Spectrum I TI
Ref Level 30.00 dBm Offset 11.00 dB & RBW 1 MHz
Att 35d8  SWT 1ms & VBW 3 MHz Mode Auto Sweep
@ 1Pk Max
Limit ¢heck PASS mMi[1] -0.19 dBm
Line BAND 4 EMISSION I|II PAES '|I 5.797810 GHz
20 dém - .
,J; \
10 dém — N
.’," \\
¥ M1 A
0dem X \\
/ e N
/ f N
-10 dBm -
J/ h,
y A
/ [ \
-20 dBm - A\
/ J l h
BAND 4 EMISSION
Q ; IJWMWWWWW‘;’ Mcpeienrch Fo o e
-40 dBm
-50 dBm
-60 dBm
Start 5.6 GHz 691 pts

Stop 5.975 GHz
ﬂi Measuring... '“.lliﬁ & y

Es EST Technology Co., Ltd Report No. ESTE-R2111279 Page 118 of 143



FCCID: 2APUQWM1036P

IEEE 802.11ac VHT80 5775 MHz

Spectrum I ?I

Ref Level 30.00 dém  Offset 11.00 dB @ RBW 1 MHz
Att 3sde SWT 1ms @ VBW 3 MHz Mode Auto Sweep
@ 1Pk Max
Limit ¢theck EALL Mi[1]
Line BAND 4 EMI§SION [ FapL \
20 dém { !

7 \

\

10 dém <

-3.34 dBm
5.767960 GHz

\,
/
0 dBm St \

) Apen
/ or” \
-10 dBm r rﬂy‘ H{,\«\

/ r \ \

f "\\

/
-20 dBém - s

_ | J \ \

BAND 4 EMISSION
5 . L Shlad A Y P | i fs 1 L N
»«m-ﬂy\wm IRy v W # W o

-40 dBm

=50 dBm

-60 dBm

Start 5.6 GHz 691 pts

Stop 5.975 GHz
ﬂ Measuring...  [UARNRNED e y

All modulations are all tested ,only worse case is reported
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18000MHz-40000MHz

Pass
Note: The amplitude of spurious emission that is attenuated by more than 20dB below the permissible

limit has no need to be reported.
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7. FREQUENCY STABILITY
7.1. Limit

Manufacturers of U-NII devices are responsible for ensuring frequency stability such that an

emission is maintained within the band of operation under all conditions of normal operation as
specified in the operational description.

7.2. Test Setup

Temperature Chamber

Spectrum analyzer EUT

WANE

Att.

Variable Power Supply

7.3. Spectrum Analyzer Setting

Spectrum Parameters Setting
RBW 10KHz
VBW 10KHz
Span 200KHz
Sweep Time Auto
Detector PEAK
Trace Mode Max Hold
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7.4. Test Procedure

For measurement frequency stability under temperature variation :

°opoos

=H

Supply the EUT with a nominal ac voltage or install a new or fully charged battery in the EUT.
Turn the EUT OFF and place it inside the environmental temperature chamber.

Connect EUT antenna terminal to the spectrum analyzer with RF cable.

Spectrum analyzer setting parameters in accordance with section 7.3.

Set the temperature control on the chamber to the Specified temperature and allow the oscillator
heater and the chamber temperature to stabilize.

Turn the EUT ON with the rated voltage, and the EUT transmit continuously with maximum
output power.

Record the operating frequency at startup, and at 2 minutes, 5 minutes, and 10 minutes after the
EUT is energized.

Repeat step d through step f to measured the temperature form -20°C to +50°C in 10°C steps.

For frequency stability under voltage variation:

o0 o

Supply the EUT with a nominal ac voltage or install a new or fully charged battery in the EUT.
Turn the EUT OFF and place it inside the environmental temperature chamber.

Connect EUT antenna terminal to the spectrum analyzer with RF cable.

Spectrum analyzer setting parameters in accordance with section 7.3.

Unless otherwise specified, set the temperature control on the chamber to the ambient room
temperature (+15°C to +25°C) and allow the oscillator heater and the chamber temperature to
stabilize.

Turn the EUT ON with the rated voltage, and the EUT transmit continuously with maximum
output power.

Record the operating frequency.

Repeat step d through step f to measured the varied from 85% to 115% of the rated voltage.
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7.5. Test Result

) Measurement
Voltage Temperature Time Frequency Error
Frequency (MHz) (V)g ?C) (minutes) Value d (pprr}I)
(MHz)

0 5179.9890 -0.06
2 5179.9910 -1.74
120 >0 5 5179.9880 -2.32
10 5179.9890 -2.12
0 5179.9897 -1.99
2 5179.9882 -2.28
120 40 5 5179.9885 222
10 5179.9885 -2.22
0 5179.9881 -2.30
2 5179.9882 -2.28
120 30 5 5179.9898 -1.97
10 5179.9882 -2.28
0 5179.9894 -2.05
2 5179.9897 -1.99
120 20 5 5179.9891 -2.10
10 5179.9893 -2.07
0 5179.9891 -2.10
5180 2 5179.9898 -1.97
120 10 5 5179.9883 -2.26
10 5179.9887 -2.18
0 5179.9888 -2.16
2 5179.9894 -2.05
120 0 5 5179.9890 -2.12
10 5179.9897 -1.99
0 5179.9889 -2.14
2 5179.9883 -2.26
120 -10 5 5179.9886 -2.20
10 5179.9900 -1.93
0 5179.9891 -2.10
2 5179.9888 -2.16
120 -20 5 5179.9882 -2.28
10 5179.9886 -2.20
120 20 / 5179.9895 -2.03
102 20 / 5179.9887 -2.18
138 20 / 5179.9891 -2.10
MAX Frquency Error(ppm) -0.06
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. Measurement
Voltage Temperature Time Frequency Error
Frequency (MHz) (V)g ?C) (minutes) Value q (pprr};)
(MHz)

0 5319.9930 -1.32
2 5319.9910 -1.69
120 >0 5 5319.9890 -2.07
10 5319.9910 -1.69
0 5319.9928 -1.35
2 5319.9922 -1.47
120 40 5 5319.9918 _1.54
10 5319.9913 -1.64
0 5319.9933 -1.26
2 5319.9912 -1.65
120 30 5 5319.9917 -1.56
10 5319.9923 -1.45
0 5319.9932 -1.28
2 5319.9938 -1.17
120 20 5 5319.9903 -1.82
10 5319.9925 -1.41
0 5319.9928 -1.35
5320 2 5319.9936 -1.20
120 10 5 5319.9902 -1.84
10 5319.9934 -1.24
0 5319.9928 -1.35
2 5319.9923 -1.45
120 0 5 5319.9923 -1.45
10 5319.9923 -1.45
0 5319.9901 -1.86
2 5319.9915 -1.60
120 -10 5 5319.9933 -1.26
10 5319.9933 -1.26
0 5319.9909 -1.71
2 5319.9931 -1.30
120 -20 5 5319.9909 -1.71
10 5319.9922 -1.47
120 20 / 5319.9914 -1.62
102 20 / 5319.9904 -1.80
138 20 / 5319.9915 -1.60
MAX Frquency Error(ppm) -1.17
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. Measurement
Voltage Temperature Time Frequency Error
Frequency (MHz) (V)g ?C) (minutes) Value q (pprr};)
(MHz)

0 5499.9910 -1.64
2 5499.9895 -1.91
120 >0 5 5499.9920 -1.45
10 5499.9926 -1.35
0 5499.9906 -1.71
2 5499.9898 -1.85
120 40 5 5499.9922 1.42
10 5499.9924 -1.38
0 5499.9909 -1.65
2 5499.9902 -1.78
120 30 5 5499 .9898 -1.85
10 5499.9904 -1.75
0 5499.9929 -1.29
2 5499.9929 -1.29
120 20 5 5499.9917 -1.51
10 5499.9926 -1.35
0 5499.9892 -1.96
5500 2 5499.9914 -1.56
120 10 5 5499.9893 -1.95
10 5499.9920 -1.45
0 5499.9930 -1.27
2 5499.9901 -1.80
120 0 5 5499.9920 -1.45
10 5499.9925 -1.36
0 5499.9921 -1.44
2 5499.9917 -1.51
120 -10 5 5499.9928 -1.31
10 5499.9914 -1.56
0 5499.9895 -1.91
2 5499.9914 -1.56
120 -20 5 5499.9929 -1.29
10 5499.9915 -1.55
120 20 / 5499.9894 -1.93
102 20 / 5499.9902 -1.78
138 20 / 5499.9930 -1.27
MAX Frquency Error(ppm) -1.27
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. Measurement
Voltage Temperature Time Frequency Error
Frequency (MHz) (V)g ?C) (minutes) Value q (pprr};)
(MHz)

0 5744.9980 -0.35
2 5744.9970 -0.52
120 >0 5 5744.9970 -0.52
10 5744.9970 -0.52
0 5744.9975 -0.44
2 5744.9983 -0.30
120 40 5 5744.9975 -0.44
10 5744.9973 -0.47
0 5744 .9976 -0.42
2 5744.9973 -0.47
120 30 5 57449971 -0.50
10 5744.9970 -0.52
0 5744.9982 -0.31
2 5744.9977 -0.40
120 20 5 5744.9973 -0.47
10 5744 .9978 -0.38
0 5744.9973 -0.47
5745 2 5744.9977 -0.40
120 10 5 5744.9975 -0.44
10 5744.9979 -0.37
0 5744.9985 -0.26
2 5744 .9978 -0.38
120 0 5 5744.9975 -0.44
10 5744 9977 -0.40
0 5744.9974 -0.45
2 5744.9973 -0.47
120 -10 5 5744.9981 -0.33
10 5744.9980 -0.35
0 5744.9975 -0.44
2 5744.9985 -0.26
120 -20 5 5744.9980 -0.35
10 5744.9977 -0.40
120 20 / 57449971 -0.50
102 20 / 5744.9983 -0.30
138 20 / 5744.9982 -0.31
MAX Frquency Error(ppm) -0.26
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8. AC POWER LINE CONDUCTED EMISSIONS

8.1. Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level

dB(uVv) dB(uV)
150kHz| ~ [S00kHz 66 ~ 56* 56 ~ 46*

500kHz| ~ |SMHz 56 46

SMHz| ~ [30MHz 60 50

Notes:

1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

8.2. Test Setup

Yeartical Reference Ground Flane

40 cm | EUT I I Test Receiver

80 cm

LISN =

L Horizontal Raeferance Ground Plane

8.3. Spectrum Analyzer Setting

Spectrum Parameters Setting
RBW 9KHz
VBW 9KHz
Start frequency 150KHz
Stop frequency 30MHz
Sweep Time Auto
Detector QP/AVG
Trace Mode Max Hold

8.4. Test Procedure

a. The EUT was placed on a non-metallic table, 80cm above the ground plane.

b. The EUT Power connected to the power mains through a line impedance stabilization network.

c. Provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of the test
setup and photographs).

d. Setthe EUT transmit continuously with maximum output power.

e. Spectrum analyzer setting parameters in accordance with section 8.3.

f. The AC line are checked to find out the maximum conducted emission. In order to find the
maximum emission levels, the relative positions of equipment and all of the interface cables
shall be changed according to ANSI C63.10: 2013 on Conducted Emission Test.

g. Record the results in the test report.
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8.5. Test Result

Chilingxiang. Qishantou, Santun,
Houjie, Dongguan, Guangdong, China

EST Technology Tel-+B6-763-03081868

Fax+86-769-83081575

Data: 10 File: iEmc-ce-1itest data\2021\RFIC\CHang Cheng\ TBGRY100071485.EMG (32)
30 Level (dBuV) Date: 2021-11-16
66.7)
H‘“*a-____‘ FCC PART 15B QP
Hq-‘-‘-h"‘--\..__
53.3 —_] FCC PART 15B AV
WT/ 2 wLan
wa AN [#IT TN ATAD
, ¥ Will f
\N . | L JM%“M
26 A i fﬂﬁ | M Ll K
\/ L/ IRy YO Ve
MM
13.3
0
A5 .2 5 1 2 5 10 20 30
Trace: © Frequency (MHz)
Site no : 844 5hield Room Data no. : 10
Env. / Ins. : Temp:23.5"C Humi:58% Press:101.50kPa LINE Phase : NEUTRAL
Limic : FCC BART 15B QF
Engineer 1 Zero
EUT : TX Mode
Bower : I 5V From RARdapter Input AC 240V/60HzZ
M/H : TBGRY100071485
Test Mode : TX Mode
LISN Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB) (dB) {dBuV) {dBuV) (dBuv) {dB)
1 0.64 9.77 9.92 15.41 35.10 4§.00 10.90 Lyerage
2 0.&4 9.77 9.92 26.17 45,86 S&.00 10.14 QF
3 0.72 9.8 9.93 19.75 39.50 4§.00 €.50 Everage
4 0.72 9.8 9.93 29.38 49.13 S&.00 €.8 QF
5 0.78 9.8 9.93 15.33 35.09 4§.00 10.91 Everage
& 0.78 9.8 9.93 25.25 45.01 S&.00 10.9% QF
7 1.08 9.8 9.94 13.592 33.89 4g.00 12.31 Lverage
g 1.08 9.8 9.94 25.14 44,51 S5&.00 11.0% QF
g 1.44 9.73 9.95 17.28 36.596 4g.00 2.04 Average
10 1.44 9.73 9.95 24.80 44.48 56.00 11.52 QF
11 3.57 g9.84 9.98 14.35 34.17 4§.00 11.83 Lverage
12 3.57 g9.84 9.98 22.48 42.30 56.00 13.70 QF

Remarks: 1. Emission lLevel= LISN Factor + Cable Loss + Reading.
2. Margin= Limit - Emission Lewvel.
3. If the average limit is met when useing a quasi-peak detector,
the EUT shall ke deemed to meet both limits and measurement
with awverage detector 1s unnecessary.
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Chilingxiang, Qishantou, Santun,
Houjie. Dongguan. Guangdong, China

EST Technology Tel-+B6-763-83001888
Fax +BE-7RA-B3081 575
Data: 12 File: \Emc-ce-1itest data|2021\RFIC\CHang Cheng! TBGRY100071485.EM6 (32)

20 Level {dBuV) Date; 2021-11-16
66.7
“\-n.._‘_‘_\_‘_
et FCC PART 15B QP
""-\.._‘_‘_\-‘
53.3 —_] 3 FCC PART 158 AV
W Mlalig | |00
A il
40.0 \ﬁ ]
. ﬂu \‘ "{’ " fpl'Lﬁr M“M
\\H HM“ﬁﬂwr»whiumﬁdn
13.3
0
A5 .2 R 1 2 5 10 20 30
Frequency (MHz
Trace: 11 ed Vi )
S5ite no : B44 Shield Room Data no. 12
Env. / Ins. : Temp:23.5"C Humi:58% Press:101.50kPa LINE Fhase : LINE
Limit FCC BRRT 15E QF
Engineer Zero
EUT onn.l10.1™ Tablet
Power DC 5V From ARdapter Input AC 240V/60H=z
M/H : TBGERY1000T71485
Test Mode : TX Mode
LI3N Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) {dE) {dB) {dBuV) {dBuW) {dBuV) {dB)
1 0.49 g9.78 9.92 14.78 34.48 46.10 11.62 Everage
2 0.49 g9.78 9.92 26.8 48,55 5E.10 9.55 QF
3 0.64 9.91 9.92 15.34 35.17 4§.00 10.8 Lverage
4 0.684 g9.91 9,92 25.32 45,15 S&.00 10.8 QE
5 0.72 g.71 9.93 19.75 39.39 4g.00 &.61 Everage
& 0.72 9.71 9.93 29.44 49,08 5&.00 &.92 QE
7 0.78 g9.78 9.93 15.33 35.04 46.00 10.96 Everage
B 0.78 g9.78 9.93 25.73 45,44 S&.00 10.5& QF
9 1.44 9.74 .95 17.28 36.97 4§.00 9.03 Lverage
10 1.44 9.74 9,95 26.8 4§.49 S&.00 9.51 QE
11 3.57 g9.88 9.98 13.3¢6 33.22 4g.00 12.78 Everage
12 3.57 9.88 9.98 20.48 40,34 5&.00 15. 68 QE

Remarks: 1. Emission Lewel=

2. Margin= Limit - Emission Lewvel.
3. If the average limit is met when useing a quasi-peak detector,
the EUT shall ke deemed to meet both limits and measurement

with average detector is unnecessary.

LISN Factor + Caeble Loss + BReading.
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Chilingxiang, Qishantou, Santun,
Houjie. Dongguan. Guangdong, China

EST Technology Tel-+B6-763-83001888
Faw+BR-7RA-33081878
Data: 14 File: "Emc-ce-1\test data\2021'\RFIC\CHang Cheng\ TBGRY100071485.EMG (32)
20 Level {dBuV) Date: 2021-11-16
66.7
“\-n.._‘_‘_\_‘_
et FCC PART 15B QP
""-\.._‘_‘_\-‘
53.3 —_] FCC PART 158 AV
‘—\-\_._\_\_‘!H-‘_‘-\-
Fr
40.0 | J 1 ]
W i ik ¥ WM’”‘
26.7 i i T
P e |V JW‘MM’MWWWWMWM
13.3
0
A5 .2 R 1 2 5 10 20 30
Frequency (MHz
Trace: 13 ed Vi )
S5ite no : B44 Shield Room Data no. 14
Env. / Ins. : Temp:23.5"C Humi:58% Press:101.50kPa LINE Fhase : LINE
Limit FCC BRRT 15E QF
Engineer Zero
EUT onn.l10.1™ Tablet
Power : DC 5V From ARdapter Input AC 120V/60H=z
M/H : TBGERY1000T71485
Test Mode : TX Mode
LI3N Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
{MHz) {dB) {dB) {dBuV) {dBuWV) {dBuV) {dB)
1 0.30 9.89 5.92 7.07 26.88 50.24 23.386 Average
2 0.30 9.89 9.92 19.19 359.00 €0.24 21.24 QF
3 0.&0 10.03 9.92 12.29 32.24 4§.00 13.78 Lverage
4 0.&0 10.03 9,92 21.93 41,88 S&.00 14.12 QE
5 0.68 g.80 9.92 B.77 28,49 4g.00 17.51 Everage
& 0.88 9.80 9.92 21.67 41.39 5&.00 14.81 QF
7 0.75 9.75 5.593 13.76 33.44 46.00 12.56 Average
B 0.75 9.75 9.93 24,58 44,26 S&.00 11.74 QF
9 0.88 g.81 9.93 €.40 26.14 4§.00 19.86 Lverage
10 0.28 g.81 9.93 17.95 37.69 S&.00 18.31 QE
11 1.55 g.75 .95 5.80 25.50 4g.00 20.50 Everage
12 1.55 9.75 9.95 16.96 3&. 66 5&.00 19,34 QF

Remarks: 1. Emission Lewel=

2. Margin= Limit - Emission Lewvel.
3. If the average limit is met when useing a quasi-peak detector,
the EUT shall ke deemed to meet both limits and measurement

with average detector is unnecessary.

LISN Factor + Caeble Loss + BReading.
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Chilingxiang, Qishantou, Santun,
Houjie. Dongguan. Guangdong, China
EST Technology Tel-+B6-763-83001888

Fax+86-7649-83081678

Data: 16 File: "Emc-ce-1itest data\2021'RFIC\CHang Cheng'TBGRY1000714285.EMG (32)
80 Level (dBuV) Date: 2021-11-16
66.7
|
FCC PART 15B QP
"‘--.___\___‘x
53.3
T FCT PART 156 AV
H“-—-.._\_ u
f A

_h_q
=

N

AN g L T
b

=¥ 'L T
U/ U UV LT
13.3
0
A5 .2 R 1 2 5 10 20 30
Trace: 15 Frequency (MHz)
S5ite no : B44 Shield Room Data no. : 16
Env. / Ins. : Temp:23.5'C Humi:S58% Press:101.50kPa LINE Phase : NEUTERL
Limic : FCC PRRT 15E QP
Engineer : Zero
EUT : onn.10.1™ Tablet
Power : DC 5V From ARdapter Input AC 120V/60H=z
M/H : TBERY100071485
Test Mode : TX Mode
LI3N Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) {dE) {dB) {dBuV) {dBuW) {dBuV) {dB)
1 0.61 9.74 9.92 13.23 32.8 46.00 13.11 Average
2 0.&1 9.74 9.92 25.56 45.22 SE6.00 140.78 QP
3 0.&8 9.79 9.92 16.26 35.97 46.00 10.03 Average
4 0.&8 9.79 9.92 24.355 44,28 56.00 11.74 Qe
3 0.75 9.8 9.93 14.60 34.36 4g.00 11.64 Average
[ 0.75 9.8 9.93 25.05 44.8 S5&.00 11.1% Qe
7 1.23 9.71 9.94 13.23 32.88 46.00 13.12 Average
g 1.23 9.71 9.94 20.23 359.88 SE6.00 16.12 QP
9 1.64 9.74 9.95 12.07 31.76 46.00 14.24 Average
14 1.64 9.74 9.95 20.75 40.44 56.00 15.56 Qe
11 2.58 9.8 9.97 10.91 30.69 4g.00 15.31 Average
12 2.58 9.8 9.97 20.14 39.92 S5&.00 1&.08 Qe

Remarks: 1. Emission Lewel= LISN Factor + Cable Loss + Reading.
2. Margin= Limit - Emission Lewvel.
3. If the average limit is met when useing a quasi-peak detector,
the EUT shall ke deemed to meet both limits and measurement
with average detector is unnecessary.
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9. ANTENNA REQUIREMENTS

9.1. Limit

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to
comply with the provisions of this section. The manufacturer may design the unit so that a broken
antenna can be replaced by the user, but the use of a standard antenna jack or electrical connector
is prohibited. This requirement does not apply to carrier current devices or to devices operated
under the provisions of §§15.211, 15.213, 15.217, 15.219, 15.221, or §15.236. Further, this
requirement does not apply to intentional radiators that must be professionally installed, such as
perimeter protection systems and some field disturbance sensors, or to other intentional radiators
which, in accordance with §15.31(d), must be measured at the installation site. However, the
installer shall be responsible for ensuring that the proper antenna is employed so that the limits in
this part are not exceeded.

9.2. Test Result

The antennas used for this product is internal antenna, so compliance with antenna requirements.
( Please refer to the EUT photo for details)
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10. TEST SETUP PHOTO

Conducted Test
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Radiated Test (Below 1GHz)
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11. EUT PHOTO
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Internal Photos
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Internal Photos
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